
NOTE IMPORTANTE :

IMPORTANT NOTE :

①PLACE ALL PARTS ON A CLEAN AND SMOOTH SURFACE SUCH AS A RUG OR CARPET TO AVOID 
   THE PARTS FROM BEING SCRATCHED.

①PLACER TOUTES LES PIÈCES SUR UNE SURFACE PROPRE ET LISSE COMME UN TAPIS OU UNE 
      MOQUETTE POUR ÉVITER QUE LES PIÈCES NE SOIENT RAYÉES.

②AVANT DE COMMENCER, SVP SUIVRE LES INSTRUCTIONS D'ASSEMBLAGE ÉTAPE PAR ÉTAPE.

②BEFORE YOU BEGIN,KINDLY FOLLOW THE ASSEMBLY INSTRUCTIONS STEP BY STEP.

③NE SERREZ PAS TOUTES LES VIS ET BOULONS TANT QUE CET ÉLÉMENT N'EST PAS ENTIÈREMENT INSTALLÉ.

③DO NOT TIGHTEN ALL SCREWS AND BOLTS UNTIL THIS ITEM IS FULLY SET-UP.

ITEM NO.:N853P386132

ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE



12

18

16

16

15

14

19

17

13

13

11

10

10

20

21

24

24

25

35

45

29

29

39

28

38

23

30

30

40

31

41

32

42

42

22

22

33

43

34

44

26

36

27

37

37

8

7

7

6

4

3

2

1

5

9

Detail View
Vue détaillée



1 2 3 4

5 6 7 8

9 10 11 12

13 14 15 16

1PC 1PC 1PC 1PC

1PC 1PC 2PCS 1PC

1PC 2PCS 1PC 1PC

2PCS 1PC 1PC

17 18 19 201PC 1PC 1PC 1PC

21 22 23 241PC 2PCS 2PCS

25 26 27 281PC 1PC 1PC 1PC

29 30 31 322PCS 2PCS 1PC 1PC

33 34 35 361PC 1PC 1PC 2PCS

37 38 39 402PCS 1PC 1PC 1PC

41 42 43 441PC 2PCS 1PC 1PC

45 1PC

2PCS

4PCS

N853P386132



13 13

2

13

11

1

13

12

2

11

13 13

1

12

A M3.5*60(4PCS) B M3.5*45(30PCS) C M3.5*35(18PCS) D M3.0*30(22PCS)

E M3.0*28(34PCS) F M3.0*18(22PCS) G M3.0*10(2PCS) H M3.5*25(2PCS)

I M6.0*20(24PCS) J M6*50(4PCS) K M6*45(14PCS) L M6*35(2PCS)

M M6*16(2PCS)

N 14PCS O 2PCS P

Q R S T

U V W

1PC

14PCS 2PCS 4PCS2PCS

1PC 5PCS2PCS

M3.0*30(16PCS)

D

D

D

D
D

D

D

D

D

D

D

D

D

D

D

D

X 2PCS

Hardware List / Liste du matériel

ASSEMBLY TOOLS REQUIRED( NOT INCLUDED)/OUTILS D'ASSEMBLAGE REQUIS (NON INCLUS)

PLEASE BE CAREFUL DO NOT DAMAGE THE HOLE POSITION WHEN YOU USE POWER TOOLS !

ATTENTION À NE PAS ENDOMMAGER LA POSITION DU TROU LORSQUE VOUS UTILISEZ DES OUTILS ÉLECTRIQUES !



5 7
7

6

5

2

11

13

6
1

12

13

13

11

2

6
1

2

5

13

12

1

B

B

B

B

K

K

K

K K

K

B M3.5*45(2PCS) B M3.5*45(2PCS)

K M6*45(6PCS)



34

23 24

22

22

N 4PCS

Q

2PCS

F M3.0*18(4PCS)

A M3.5*60(4PCS)N NNN

Q
F

F

F

F

Q

X2

I X4

I M6.0*20(24PCS)

B M3.5*45(18PCS)

T 4PCS

U 2PCS

T T

I X4 I X4

U

B X3

A

A

A

A

B X3

B X3

B X3

B X3

B X3

B X3

23

23

22

24

24

22

B X3

23

4

3



21

17

17

8

C M3.5*35(2PCS)

J M6*50(4PCS)

N 2PCS

N

N

C

C

J

J

J

J

J

J

J

J

8



37

37

38

44

45

L M6*35(2PCS)

E M3.0*28(12PCS)

L

L

B M3.5*45(4PCS)

M M6*16(2PCS)

M

B

B

B

B

M

M

N

N

N 2PCS

N 2PCS

N

N

44

43

42

40

39

41

42

42

E

E E

E

E

E

40

E

E

E

E E

E

43

B

B

B

B

M



20

19

19

B M3.5*45(4PCS)

B

B

P 1PC

P

38

37

37
B

B

B

B

38

37

37

B

B



17.0mm

34.0mm
19.0mm

19.0mm 19.0mm

17.0mm

34.0mm

19.0mm

15

15

14

14

16

16

16

16

34.0mm
15

34.0mm

14

C M3.5*35(8PCS)

C

C

C

C

C

C

C

C C

C

C

C

C

C

C

C

C M3.5*35(8PCS)

K M6*45(8PCS)

K

K

K

K

K

K

K

K

K

K

K

K

K

KK

K



R 8PCS

R

R R

R R

R R

R R

10

10

The two shelves ⑩ can be put into any left or right side as desired.

The height can be freely adjusted.

Les deux tablettes ⑩ peuvent être placées à gauche ou à droite, selon les besoins.

La hauteur est réglable.



27

28

29

30

29

30

25

E M3.0*28(8PCS)

D M3.0*30(6PCS)

N 4PCS

N

N

N

N

E
E

E
E

E
E

E
E

D D D

D D D

F M3.0*18(12PCS)

F X3

26

F X3

F X3

25

F X3

F X3



18

18

E M3.0*28(14PCS)

G M3.0*10(2PCS)

O 2PCS

S 2PCS

R 6PCS

F M3.0*18(6PCS)

RR

R R

SS

F X3 F X3

R

34

35

33

32

E X3

E X3

G

O

OG

31

36 36

E X3

E X3

E X2

R R



9

X 2PCS

X

9

X



H M3.5*25(2PCS)

V 1PC

W 5PCS

H

H

H

H

V

V
W


